

Report No.: A001R20170711029

Date: Jul.20, 2017

Page 1 of 8

Applicant: Xindao B.V. Address: P.O. Box 3082, 2280 GB, Rijswijk, The Netherlands

Report on the submitted sample(s) said to be:

| Sample Name | pal C | Slide USB with type C; Pivot USB with type C |
|-----------------------|-------|--|
| Model No. | : | P300.11; P300.12 |
| Sample Receiving Date | : | Jul.11, 2017 |
| Testing Period | : | Jul.11, 2017 to Jul.20, 2017 |
| | | |

Test Requested: Test Method Test Result

Please refer to next page(s). Please refer to next page(s).

Please refer to next page(s).

Tested by: Hui Su Luo

Luohuisu Test Engineer Reviewed by: Suhongliang, Leon

mpliance (SA are Approved by: Jiangyuncheng, Jason aboratory Manager Test Team Leader



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by ASC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cert.com.



AGC * 鑫 宇 环 检 测 Attestation of Global Compliance

Test Report

Report No.: A001R20170711029

Date: Jul.20, 2017

Page 2 of 8

Test Requested:

1. As specified by client, to determine the Pb, Cd, Hg, Cr⁶⁺, PBBs, PBDEs content in the submitted sample in accordance with EU RoHS Directive 2011/65/EU(RoHS) and its amendment directives on XRF and Chemical Method.

Test Result(s): Test Results:

| Seq. Tostad Part(a) | | Results(mg/kg) | | | | | |
|---------------------|---------------------------------|----------------|----------------|-----------|---------|--|--|
| No. | Tested Part(s) | Cd | Pb | Hg | Cr | Br | |
| 1 | Metal shell | BL | BL | BL | BL | The Party of the P | |
| 2 | White plastic shell | BL | BL | BL | BL | BL | |
| 3 | Hot melt adhesive | BL | BL | BL | BL | BL | |
| 4 | IC Ontology(IC) | BL | BL | BL | BL | BL | |
| 5 | Pin(IC) | BL | BL | BL | BL | C The stand Car | |
| 6 | PCB board | BL | BL | BL | BL | X* | |
| 7 | Tin solder | BL | OL* | BL | BL | the the | |
| 8 | Chip inductor | BL | BL | BL | BL | BL | |
| 9 | Chip resistor | BL | BL | BL | BL | BL | |
| 10 | SMD capacitor | BL | BL | BL | BL | BL | |
| 11 | Patch IC | BL | BL | BL | BL | BL | |
| 12 | Metal shell(USB plug) | BL | BL | BL | BL | | |
| 13 | Blue plastic plug(USB plug) | BL | BL | BL | BL | BL | |
| 14 | Pin(USB plug) | BL | BL | BL | BL | -0 5 | |
| 15 | Metal shell(TYPE-C plug) | BL | BL | BL | X* | GO | |
| 16 | Black plastic plug(TYPE-C plug) | BL | BL | BL | BL | BL | |
| 17 | Pin(TYPE-C plug) | BL | BL | BL | BL | THE P | |
| Diffe | rence | 10 miles | The the second | C Francis | C Bread | an al contra | |
| 18 | Metal aluminum shell(Shell) | BL | BL | BL | BL | | |
| 19 | White plastic shell(Shell) | BL | BL | BL | BL | BL | |

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by ASC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cett.com.

No.17 C

Attestation of Global Compliance Std. & Tech.

Tel: +86-755 8358 3833 Fax: +86-755 2531 6612 E-mail: agc01@agc-cert.com @ 400 089 2118 Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China

Conclusion

Pass



Report No.: A001R20170711029

Date: Jul.20, 2017

Page 3 of 8

| Element | Unit | Non-metal | Metal | Composite Material |
|---------|-------|---|--|---------------------------------------|
| Cd | mg/kg | BL≤70-3σ <x <130+3σ≤OL</x | BL≤70-3σ <x <130+3σ≤OL</x | BL≤50-3σ <x <150+3σ≤OL</x |
| Pb | mg/kg | BL≤700-3σ <x <1300+3σ≤OL</x | BL≤700-3σ <x <1300+3σ≤OL</x | BL≤500-3σ <x <1500+3σ≤OL</x |
| Hg | mg/kg | BL≤700-3σ <x <1300+3σ≤OL</x | BL≤700-3σ <x <1300+3σ≤OL</x | BL≤500-3σ <x <1500+3σ≤OL</x |
| Cr | mg/kg | BL≤700-3σ <x< td=""><td>BL≤700-3σ<x< td=""><td>BL≤500-3σ<x< td=""></x<></td></x<></td></x<> | BL≤700-3σ <x< td=""><td>BL≤500-3σ<x< td=""></x<></td></x<> | BL≤500-3σ <x< td=""></x<> |
| Br | mg/kg | BL≤300-3σ <x< td=""><td></td><td>BL≤250-3σ<x< td=""></x<></td></x<> | | BL≤250-3σ <x< td=""></x<> |
| | | | | |

Note: BL= Below Limit

OL= Over limited

X= Inconclusive

"-"= Not regulated

*= Scanning by XRF and detected by chemical method. The test results of chemical method please refer to next pages.

Disclaimers:

This XRF Scanning report is for reference purposes only. The applicant shall make its/his/her own judgment as to whether the information provided in this XRF screening report is sufficient for its/his/her purposes.

The result shown in this XRF scanning report will differ based on various factors, including but not limited to, the sample size, thickness, area, surface flatness, equipment parameters and matrix effect (e.g. plastic, rubber, metal, glass, ceramic etc.). Further wet chemical pre-treatment with relevant chemical equipment analysis are required to obtain quantitative data.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by ASC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cett.com.



Attestation of Global Compliance Std. & Tech.

AGC [®] 鑫 宇 环 检 测 Attestation of Global Compliance

Test Report

Report No.: A001R20170711029

Date: Jul.20, 2017

Page 4 of 8

B The Test Results of Chemical Method:

1) Test Results of metal Cr^{6+}

| | MDI | Result(s) | | |
|---|-----|-----------|---------|--|
| lest Item(s) | MDL | 15 | Limit | |
| Hexavalent Chromium (Cr ⁶⁺) | ** | Negative | # | |

Note:

- Negative = Absence of Cr(VI) on the tested areas
- MDL = Method Detection Limit
- Boiling-water-extraction:

| Number | Colorimetric result (Cr(VI) concentration) | Qualitative result |
|--------|--|--|
| | The sample solution is <the 0,10="" <math="">\mug/cm² equivalent comparison standard solution</the> | The sample is negative for $Cr(VI)$ – The $Cr(VI)$ concentration is below the limit of quantification. The coating is considered a non- $Cr(VI)$ based coating. |
| 2 | The sample solution is \geq the 0,10 µg/cm ² and \leq the0,13 µg/cm ² equivalent comparison standard solutions | The result is considered to be inconclusive – Unavoidable coating variations may influence the determination. |
| 3 | The sample solution is > the 0,13 μ g/cm ² equivalent comparison standard solution | The sample is positive for $Cr(VI)$ – The $Cr(VI)$ concentration is above the limit of quantification and the statistical margin of error. The sample coating is considered to contain $Cr(VI)$. |

=Negative indicates the absence of Cr(VI) on the tested areas concentration is below the limit of quantification. The coating is considered a non-Cr(VI) based coating.

Uncertainty indicates the absence of Cr(VI) on the tested areas unavoidable coating variations may influence the determination.

Positive indicates the presence of Cr(VI) on the tested areas concentration is above the limit of quantification and the statistical margin of error. The sample coating is considered to contain Cr(VI).

Storage conditions and production date of the tested sample are unavailable and thus result of Cr(VI) represent status of the sample at the time of testing.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by ASC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cett.com.

No.17 C

Attestation of Global Compliance Std. & Tech.

GC 鑫 宇 环 检 测 Attestation of Global Compliance

Test Report

Report No.: A001R20170711029

Date: Jul.20, 2017

Page 5 of 8

2) The Test Results of PBBs & PBDEs

| | | | Unit.ing/kg |
|---------------------------------------|---------------|-----------|--------------------------|
| Item(s) | MDL | Result(s) | Limit |
| Polybrominated Biphenyls (PBBs) | | | |
| Monobromobiphenyl | 5 | N.D. | |
| Dibromobiphenyl | 5 | N.D. | N. The second |
| Tribromobiphenyl | 5 5 | N.D. | F Record Constant |
| Tetrabromobiphenyl | 5 | N.D. | Comments CO |
| Pentabromobiphenyl | 5 | N.D. | |
| Hexabromobiphenyl | 5 | N.D. | Total PBBs Content |
| Heptabromobiphenyl | 5 | N.D. | <1000 |
| Octabromobiphenyl | 5 | N.D. | |
| Nonabromodiphenyl | 5 | N.D. | |
| Decabromodiphenyl | 5 | N.D. | The Barrens of The Start |
| Total content | in the second | N.D. | on a Colore |
| Polybrominated Diphenylethers (PBDEs) | | | - |
| Monobromodiphenyl ether | 5 | N.D. | |
| Dibromodiphenyl ether | 5 | N.D. | The Company |
| Tribromodiphenyl ether | 5 | N.D. | C Francisco d Goba |
| Tetrabromodiphenyl ether | 5 | N.D. | C C |
| Pentabromodiphenyl ether | 5 | N.D. | |
| Hexabromodiphenyl ether | 5 | N.D. | Iotal PBDEs Content |
| Heptabromodiphenyl ether | -5 | N.D. | ~1000 |
| Octabromodiphenyl ether | 5 | N.D. | |
| Nonabromodiphenyl ether | 5 6 | N.D. | |
| Decabromodiphenyl ether | 5 | N.D. | THE DE OF |
| Total content | 1 1 | N.D. | State of the second |
| Conclusion | | Pass | |

Note: N.D. = Not Detected or less than MDI MDL = Method Detection Limit

The results show in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cent.com.

No.

Attestation of Global Compliance Std. & Tech.

AGC



| Test Item(s) | | Unit | | Result(s) | | |
|---------------------------------------|--|---------------------------------|-------------|--|--|--|
| Test Item(s) | | Cint | | The product of the state of the | | |
| Lead(Pb) | A 10 0 0 | mg/kg | S Start | 815 | | |
| Note: N.D. = Not Dete MDL = Method | cted or less than M Detection Limit | DL Test Flow Chart | | | | |
| .For metal Cr(VI) | NOC | | | the state of the s | | |
| Sample(s) Preparation | on Boi | iling water extraction | Adding 1,5 | diphenylcarbazide for colo development | | |
| | C Burn | - G - C | | | | |
| C Province | GU > | Ge F | | THE T | | |
| DATA Con solu | npare with 0.1µ | g/cm^2 and $0.13\mu g/cm^2$ s | standard | UV-Vis | | |
| 2.For PBBs & PBDEs | NGC # | AGC . | No. | AN IS IN | | |
| | ► Weigh Sample | Sample solvent ext | traction | Concentration/ Dilution of Extracted solution | | |
| Cutting/Preparation | | | | | | |
| DATA | GC-MS | Filtration | ₁_ ↓ | | | |
| DATA DATA | GC-MS | Filtration | | Acid digestion with | | |
| DATA .For Pb Sample Preparation | GC-MS | Filtration Weigh Sample | | Acid digestion with microwave/hotplate | | |
| DATA .For Pb Sample Preparation | GC-MS | Filtration Weigh Sample | | Acid digestion with microwave/hotplate | | |

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cent.com.

No.17

Attestation of Global Compliance Std. & Tech.

AGC

Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China



Report No.: A001R20170711029

Date: Jul.20, 2017

Page 7 of 8

The photo of the sample



3

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cent.com.



Attestation of Global Compliance Std. & Tech.

AGC



Report No.: A001R20170711029

Date: Jul.20, 2017

Page 8 of 8



5

A001R20170711029

AGC authenticate the photo only on original report *** End of Report ***

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-eett.com.



AGC

N0.1/ -755 2531 6612 E-mail: agc01@agc-cert.com